



Safety is our first priority™



SABS

YOKE INDUSTRIAL CORP.

#39,33<sup>rd</sup> Road, Taichung Industrial Park,

TAICHUNG 407, TAIWAN

TEL:+886-4-2350 8088

FAX:+886-4-2350 1001

# Test Certificate

80021352-000080


TO : ARMADURA S.A.S  
 Direccion Carrera 37, No 7-63  
 Colombia  
 Tel: 2771009

Invoice NO: 90017804  
 Description: ITEM: N-610  
 Open Type Rope Grab, SS Polished  
 Batch No : YSC  
 Quantity : 200 PC

Material :	stainless steel	Mini. Breaking Load :	16kN (3600LBS)
Plating :	Polished		

TESTING ACCORDING TO ANSI Z359.1, CSA Z259.2.1, EN 353-2

TEST RESULT  
  
Pass

YOKE INDUSTRIAL CORP.  
  
  
 Dated: October 25, 2013

Signature: Ary Tseng  
 Qualification: QA Manager